
Wednesday, November 2, 2022

City of Corona

400 S. Vicentia Ave.   

Corona, CA 92882

Closed Session Council Board Room 4:30 PM

Open Session Council Chambers 6:30 PM

CITY COUNCIL/SUCCESSOR AGENCY TO THE REDEVELOPMENT AGENCY OF THE CITY OF 

CORONA/CORONA PUBLIC FINANCING AUTHORITY/CORONA UTILITY 

AUTHORITY/CORONA HOUSING AUTHORITY MEETING

Wes Speake, Mayor

Tony Daddario, Vice Mayor

Jacque Casillas, Council Member

Tom Richins, Council Member

Jim Steiner, Council Member

City Council Meeting Final Agenda

1



November 2, 2022City Council City Council Meeting Final 

Agenda

The City Council Meeting of November 2, 2022, will be conducted in person. Members may 

attend in person or remotely. To participate remotely, please use the following link:
[...]
There were, and still are, a lot of unknowns in the economic climate surrounding chemical

manufacturing and delivery, and staff expects pricing adjustments in the future until things settle

down. The impacts of the COVID-19 pandemic remain prevalent, manifesting through staffing issues

and supply chain challenges. Other challenges include increased wages, diesel fuel, and raw material

prices. Many agencies in the State are experiencing increases in costs. A post from a member of the

California Association of Public Procurement Officials (CAPPO) dated October 13, 2022, indicated that

Sodium Hypochlorite is 147 percent higher, Soda Ash 25 percent higher, and Fluoride 74 percent

higher.

Staff surveyed the rates of chemicals from other local water and sewer utilities. It was determined

that the City’s chemical rates are competitive and reasonable based on current industry trends.

Additionally, due to national chemical shortages, chemical manufacturers are prioritizing their service

to existing customers. In some instances, new customers are not guaranteed to receive their desired

chemical. If a new customer receives their desired chemical, it may be at a higher rate compared to

the rates presented here. As a result, going out to bid again for these services could result in

significantly higher cost increases or potentially a scenario where the City does not receive any

response on the product solicitation. Based on the information provided, Staff believes it is in the

City’s best interest to retain the services of the existing chemical vendors to ensure uninterrupted

service. Staff will monitor the industry trends and local agencies and, when feasible, will take

treatment chemicals out to bid.

As a result of the price increases for the chemicals used in the treatment processes, Staff requests

City of Corona Printed on 10/27/2022Page 2 of 3

powered by Legistar™ 52

http://www.legistar.com/


File #: 22-0783

the following increases for the FY 2023 Purchase Orders (POs):

Table 1: Change Orders for Water and Sewer Chemical POs for FY23

FINANCIAL IMPACT:
Approval of the recommended actions will result in an appropriation of $487,905 from the Water

Utility Fund 570 and $1,549,106 from the Sewer Utility Fund 572 to the Utilities Department

operating budget. There is sufficient working capital for the recommended actions.

ENVIRONMENTAL ANALYSIS:
This action is exempt pursuant to Section 15061(b)(3) of the Guidelines for the California
Environmental Quality Act (CEQA), which states that a project is exempt from CEQA if the activity is
covered by the commonsense exemption that CEQA applies only to projects that have the potential
for causing a significant effect on the environment. Where it can be seen with certainty that there is
no possibility that the activity in question may have a significant effect on the environment, the
activity is not subject to CEQA. This action involves the purchase of required chemicals for water
and sewer treatment, and there is no possibility that the recommended actions will have a
significant effect on the environment. Therefore, no environmental analysis is required.

PREPARED BY: KRISTIAN ALFELOR, OPERATIONS MANAGER

REVIEWED BY: TOM MOODY, DIRECTOR OF UTILITIES

Attachment:
1. Exhibit 1 - NIB 21-082CA Addenda

City of Corona Printed on 10/27/2022Page 3 of 3

powered by Legistar™ 53

http://www.legistar.com/


 

CITY OF CORONA 
DEPARTMENT OF WATER & POWER 
=============================================== 

 

 

 

June 17, 2021 

 

 

SUBJECT: Notice Inviting Bids No. 21-082CA 

 

Addendum No. 1 

Potable Water & Wastewater Treatment Chemicals 
 

This Addendum No. 1 to the subject Notice Inviting Bids provides answers to questions received.  

Please note the bid due date and time have not changed. 

All provisions of this Addendum No. 1 are hereby incorporated by reference into the subject NIB.  

Bidders shall account for all provisions pursuant to this Addendum No. 1 in submitting their bids.  

Each bidder shall acknowledge receipt of this Addendum in their Bid in the spaces provided 

therein.  

1. Questions & Answers: 

 

1.1 Question: “Who is the current anionic polymer vendor at Temescal Desalter 

Plant?  What is the product name and current price?  What 

application is the anionic polymer being used for at Temescal 

Desalter Plant?” 

 

 Response: Polymer is not used at the Temescal Desalter. 

 

 

1.2 Question: “Who is you current cationic and anionic supplier for Water 

Reclamation and Water Treatment Facilities?” 

 

 Response: Water Reclamation:  

Anionic supplier – Solenis.  Cationic supplier – Aqua Ben and 

Solenis 

Potable Water Treatment: 

Cationic- Polydyne 

Anionic- Aqua Ben 

 

 

1.3 Question: Please provide the product names for the cationic and anionic 

polymers. 

 

 Response: Water Reclamation: 

Belt Press / Centrifuge Cationic Polymer (Aqua Ben 750 L)  

GBT Cationic Polymer (Praestol K 275 FLX)  

54



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 2 of 8 

 

Primary Clarifier Anionic Polymer (Praestol A 3040 LTR 

Potable Water Treatment: 

Pretreatment- C308P 

Gravity thickener- Hydrofloc 534P 

 

 

1.4 Question: “What are the dosages of cationic and anionic polymer?” 

 

 Response: Water Reclamation: 

Anionic – 0.5 gallons per hour 

GBT Cationic – ~1 gallons per hour 

Centrifuge Cationic - ~5 gallons per hour 

Potable Water Treatment: 

Cationic- 0.75 mg/l 

Anionic - .50 mg/l 

 

 

1.5 Question: “In the Bid Evaluation section for Water Reclamation and Water 

Treatment Facilities, please provide what the minimum desired 

results are for cationic and anionic polymers.” 

 

 Response: Water Reclamation: 

Anionic polymer – increased non-soluble BOD removal and non-

soluble TSS removal from primary clarifiers to meet permit 

requirements. 

Cationic polymer – to produce thickened sludge and increase solids 

capacity in digesters; to produce dewatered centrifuge cake of 18% 

TS or greater.   

Potable Water Treatment: 

0.05 NTU in post filter effluent 

 

 

1.6 Question: “In the Bid/Price form section, will the dose rate come from the 

vendor jar test results?” 

 

 Response: They will be used as a guide for both water reclamation and potable 

water treatment.  Flow rates may change based upon demand 

changes, and accordingly, the dose rates will also need to change 

from time to time to accommodate for process/flow changes.   

 

 

1.7 Question: “Since the vendor is required to submit one (1) liter bid product 

samples, will the City conduct its own jar test to determine the dose 

rate that meet the minimum desired results?” 

 

55



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 3 of 8 

 

 Response: Bidders will conduct the jar testing. 

. 

 

1.8 Question: “What type of applications are being used at the Temescal 

Desalter?” 

 

 Response: Pre- sulfuric acid and threshold inhibitor 

Post- caustic soda, sodium hypochlorite, ammonium hydroxide and 

polyphosphate 

 

 

1.9 Question: “Please provide the product names and current prices for the scale 

and corrosion inhibitors.” 

 

 Response: Sulfuric Acid and Kinglee pretreat 0100 plus 

 

 

1.10 Question: “Please provide the product names and current prices for the scale 

and corrosion inhibitors.” 

 

 Response: Sulfuric Acid 

Threshold Inhibitor 

. 

 

1.11 Question: “I just wanted to confirm the bid will be open to the public amid 

COVID-19 restriction.   If not, how soon can we get the bid results 

after the bid opening?” 

 

 Response: The bid will be open to the public amid COVID-19 restriction.  

Bidders will be notified by email with the bid results for each 

chemical.  There will not be an official public bid opening as bids 

are to be submitted electronically through PlanetBids. 

 

 

1.12 Question: “Who is the supplier and the current pricing for the cationic and 

anionic polymers? Can you provide the bid tabulation from the last 

bid?” 

 

 Response: Water Reclamation: 

Belt Press / Centrifuge Cationic Polymer (750 L) – Aqua Ben 

$63,500 per 5000-gallon bulk load.   

GBT Cationic Polymer (Praestol K 275 FLX) – Solenis / $58,800 

per 5,000-gallon bulk load, $3200 per 275-gallon tote.   

Primary Clarifier Anionic Polymer (Praestol A 3040 LTR) – Solenis / 

$59,000 per 5000-gallon bulk load.   

56



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 4 of 8 

 

Potable Water Treatment: 

Cationic polymer - Polydyne- $0.76/lb 

Anionic polymer - Aqua Ben- $1.47/lb 

 

 

1.13 Question: “Are one year option year renewals based on mutual agreement with 

Supplier and City?” 

 

 Response: Yes 

 

 

1.14 Question: “Who are your suppliers and price for the following chemicals:  

Sodium Hypochlorite, Caustic Soda, Polymer, Aluminums Sulfate, 

Ammonium Hydroxide, Ferric and Polymer?” 

 

 Response: Sodium Hypochlorite – Olin / $4000 per 5000-gallon bulk load. 

Caustic Soda – n/a 

Aluminum Sulfate – Aqua Ben / $2715 per 275-gallon tote. 

Ammonium Hydroxide – N/A 

Ferric Chloride – California Water Technologies / $5300 per 5000-

gallon bulk load. 

Belt Press / Centrifuge Cationic Polymer (750 L) – Aqua Ben 

$63,500 per 5000-gallon bulk load.   

GBT Cationic Polymer (Praestol K 275 FLX) – Solenis / $58,800 

per 5,000-gallon bulk load, $3200 per 275-gallon tote.   

Primary Clarifier Anionic Polymer (Praestol A 3040 L) – Solenis / 

$59,000 per 5000-gallon bulk load.   

Sodium Bisulfite – UNIVAR / $4750 per 5000-gallon bulk load. 

Antiscalant- Kinglee Tech - $9.45/gal 

Cationic polymer-Polydyne - $0.76/lb 

Alum- Thatcher - $0.13/lb 

Ammonia - Airgas - $0.13/lb 

Sulfuric Acid - Univar - $0.12/lb 

Caustic Soda - JCI Jones - $1.48/gal 

Sodium Hypochlorite - Olin- $1.02/gal 

 

 

1.15 Question: “Can you post the last bid tab for this?” 

 

 Response: No. Please submit a Public Records Request through the Corona 

City Clerk’s office to receive this information. 

 

 

1.16 Question: “May I get the current supplier/price for Aluminum Sulfate and 

Ferric Chloride, please?” 

 

57



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 5 of 8 

 

 Response: Water Reclamation: 

Aluminum Sulfate – Aqua Ben / $2715 per 275-gallon tote 

Ferric Chloride – California Water Technologies / ~$5300 per 5000-

gallon bulk load 

Potable Water Treatment: 

Aluminum Sulfate- Thatcher- $0.13/lb 

. 

 

1.17 Question: “The Corrosion and Scale inhibitor references 2 tote deliveries.  Are 

the totes dropped off at site or are they pumped off into a tank on 

site?” 

 

 Response: There is one delivery location, Temescal Desalter. The totes are 

dropped off at site. 

. 

 

1.18 Question: “Will there be a public opening? If yes, will this be available via 

conference call or a virtual meeting online?” 

 

 Response: No 

 

 

1.19 Question: “Can you post the last bid tab for this?” 

 

 Response: No. Please submit a Public Records Request through the Corona 

City Clerk’s office to receive this information. 

 

 

1.20 Question: “Who is supplying each product?” 

 

 Response: Sodium Hypochlorite – Olin / $4000 per 5000-gallon bulk load. 

Caustic Soda – n/a 

Aluminum Sulfate – Aqua Ben / $2715 per 275-gallon tote. 

Ammonium Hydroxide – N/A 

Ferric Chloride – California Water Technologies / $5300 per 5000-

gallon bulk load. 

Belt Press / Centrifuge Cationic Polymer (750 L) – Aqua Ben 

$63,500 per 5000-gallon bulk load.   

GBT Cationic Polymer (Praestol K 275 FLX) – Solenis / $58,800 

per 5,000-gallon bulk load, $3200 per 275-gallon tote.   

Primary Clarifier Anionic Polymer (Praestol A 3040 L) – Solenis / 

$59,000 per 5000-gallon bulk load.   

Sodium Bisulfite – UNIVAR / $4750 per 5000-gallon bulk load. 

Antiscalant- Kinglee Tech- $9.45/gal 

Cationic polymer - Polydyne-  $0.76/lb 

Alum – Thatcher - $0.13/lb 

58



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 6 of 8 

 

Ammonia - Airgas- $0.13/lb 

Sulfuric Acid – Univar - $0.12/lb 

Caustic Soda - JCI Jones -$1.48/gal 

Sodium Hypochlorite – Olin - $1.02/gal 

 

1.21 Question: “What are you current paying for each product?” 

 

 Response: Refer to the response provided for Question 1.20. 

 

 

1.22 Question: “We will be submitting samples of our Alum and Acid Alum for the 

current bid. We use a 1 liter Nalgene bottle typically. Can we use 

this style container to send our Alum to you? If not, we can see 

about expediting glass bottles and sending prior to bid opening on 

6/28?” 

 

 Response: Nalgene is acceptable. 

. 

 

1.23 Question: Please can you kindly let me know if we need to bid on the entire 

bid line items for potable water and wastewater treatment 

chemicals? Or can we bid on single line items? 

 

 Response: Bidders may bid on any line items and do not need to bid on all line 

items. 

 

 

1.24 Question: As your incumbent supplier (Olin) for sodium hypochlorite do we 

still need to submit a sample?  

 

 Response: No 

 

 

1.25 Question: “Who are the current suppliers and pricing for all the chemicals?” 

 

 Response: Refer to the response provided for Question 1.20. 

. 

 

1.26 Question: “In the bid pricing package for the waste water chemicals there is 

only one spot for cationic polymer. There are two potential polymers 

to be bid, Centrifuge and GBT. Please advise.” 

 

 Response: There are two polymers GBT for thickening, Centrifuge for 

dewatering. Please provide a price for each. 

 

 

59



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 7 of 8 

 

1.27 Question: “For the waste water chemical bid, there is a requirement for 

independent 3rd party certificate of analysis of the cationic and 

anionic polymer samples. This is an unknown test for the local labs 

we have spoken with. Can we for polyacrylamide only, provide the 

manufacturing COA only?” 

 

 Response: Yes 

 

 

1.28 Question: “May I get the current supplier/price for Aluminum Sulfate and 

Ferric Chloride, please?” 

 

 Response: Ferric Chloride supplier is California Water Technologies.  Refer to 

the response to Question 1.20 for pricing information. 

 

 

1.29 Question: “Who is the incumbent of Sulfuric Acid 93%?” 

 

 Response: Univar. 

 

 

1.30 Question: “Who is the incumbent of Sodium Hydroxide 25%?” 

 

 Response: JCI Jones 

 

 

1.31 Question: “Who is the incumbent of Aluminum Sulfate 48%?” 

 

 Response: Thatcher 

 

 

1.32 Question: “What is the current price of Sulfuric Acid 93%?” 

 

 Response: Refer to the response to Question 1.20 for pricing information. 

 

 

1.33 Question: “What is the current price of Sodium Hydroxide 25%?” 

 

 Response: Refer to the response to Question 1.20 for pricing information. 

 

 

1.34 Question: “Is it necessary for bid consideration to send a sample for each 

product being bid?” 

 

 Response: Samples are required for all chemicals being bid except Sulfuric 

Acid. 

60



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 8 of 8 

 

 

1.35 Question: “Can a supplier supply a product specification instead of a sample?” 

 

 Response: No 

 

 

1.36 Question: “Can a supplier sign a statement attesting to the product 

specification?” 

 

 Response: No 

 

 

1.37 Question: “Who is the incumbent for Aluminum Sulfate 43.65% & 10% 

Acidified?” 

 

 Response: Refer to the response to Question 1.20. 

 

 

1.38 Question: “What is the current price for Aluminum Sulfate 43.65% & 10% 

Acidified?” 

 

 Response: Refer to the response to Question 1.20. 

 

 

1.39 Question: “Will you post the full bid results from last year?” 

 

 Response: No 

 

 

  Carol Appelt 

______________________________ 

Carol Appelt 

Purchasing Specialist V 

City of Corona  

400 South Vicentia Avenue, Suite 320 